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523.000 MHz 824.000 MHz 100.000 kHz 823.99051 MHz -21.03 dBm -8.03 dB 84,000 MHz 850,000 MHz 100,000 kHz 840,00049 MHz -21,43 dém -8.43 dB
524.000 MHz 834,000 MHz 100.000 kHz 824,55445 MHz 20.18 dem -9.81 d8 850,000 MHz 860,000 MHz 100,000 kHz 852,82218 MHz -50,60 dBm -37.60 dB
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£15.000 MHz 823.000 MHz 100.000 kHz 822.77223 MHz -33.06 dBm -20.06 d& 839.000 MHz 549,000 MHz 100,000 kHz 840,50350 MHz 4.20 dBm -25.80 dB
823,000 MHz 824,000 MHz 100.000 kHz 823.98551 MHz -31.43 dBm -18.43 dB 849.000 MHz 550.000 MHz 100,000 kHz 849,01249 MHz -32.57 dBm -19.57 dB
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LTE Band 5/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 8.SEP.2022 16:23.56
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SPORTON LAB.
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Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectr [ spectrum k=
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 d8 Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.05772 MHz ~50.30 dém ~46.30 dB 30.000 MHz 815.000 MHz 100.000 kHz 791.26562 MHz -64.24 dBm “E1.24 dB
£60.000 MHz 1.000 GHz 100.000 kHz 863.28671 MHz -64.38 dém -51.38 d& 860.000 MHz 1.000 GHz 100.000 kHz §88.88112 MHz -64.19 dém -51.19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.54853 GHz -43.96 dBm -30.96 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67288 GHz -43.00 dBm -30.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -49.84 dém -36.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -49.77 dém -36.77 dB
7.000 GHz 9.000 GHz 1.000 MHz 9.77431 GHz -51.55 dém -38.55 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.77081 GHz -51.78 dBm -38.78 dB
— - _— — - —_—
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Range Low | Range Up RBW | Frequency Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 668.08221 MHz -64.24 dBm -51.24 de
860.000 MHz 1.000 GHz 100,000 kHz B878.25175 MHz -64.14 dBm -51.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.689608 GHz -43.26 dBm -30.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -49.80 dBm -36.80 dB
7.000 GHz 9.000 GHz 1.000 MHz 8,77481 GHz -51.64 dBm -368.64 db

It

Date ASFP 2020 151408

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number

1 A164 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectr [ spectrum k=
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 d8 Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 514.01024 MHz ~64.05 dém -51.05 dB 30.000 MHz 815.000 MHz 100.000 kHz 790.48101 MHz ~64.50 dém -51.50 dB
£60.000 MHz 1.000 GHz 100.000 kHz 938.95105 MHz -63.98 dém -50.98 d& 860.000 MHz 1.000 GHz 100.000 kHz §96.01399 MHz -64.14 dém -51.14 B
1.000 GHz 3.000 GHz 1.000 MHz 1.54853 GHz -43.25 dBm -30.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -43.23 dBm -30.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -49.69 dém -36.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -49.92 dBm -36.92 dB
7.000 GHz 9.000 GHz 1.000 MHz 9.76031 GHz -51.60 dém -38.80 d& 7.000 GHz 9.000 GHz 1.000 MHz 8.79080 GHz -51.58 dBm -38.58 dB
aeg v - -
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 801.46552 MHz -64.29 dBm -51.29 dB
860.000 MHz 1.000 GHz 100.000 kHz B860.34965 MHz -64.21 dBm -51.21 de
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -43.84 dBm -30.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -49.83 dBm -36.83 db
7.000 GHz 9.000 GHz 1.000 MHz 8,80380 GHz -51.45 dBm -368.45 db

It

Date 8SFP 2020 153838

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number

1 A165 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 5/5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectr [ spectrum k=
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Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequenc Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 513.62604 MHz ~64.31 dém 5131 de 30.000 MHz 815.000 MHz 100.000 kHz B508.52609 MHz ~60.86 dBm -47.86 dB
£60.000 MHz 1.000 GHz 100.000 kHz 971.53846 MHz -64.35 dém -51.35 d& 860.000 MHz 1.000 GHz 100.000 kHz §89.72028 MHz -64.31 dBm -51.31 08
1.000 GHz 3.000 GHz 1.000 MHz 1.54903 GHz -43.55 dBm -30.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.65908 GHz -43.16 dBm -30.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95476 GHz -49.683 dém -36.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -50.00 dém -37.00 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.75831 GHz -51.61 dém -38.81 d 7.000 GHz 9.000 GHz 1.000 MHz 8.75631 GHz -51.67 dBm -38.67 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 799,50400 MHz -64.12 dBm -51.12 dB
860.000 MHz 1.000 GHz 100.000 kHz 953.77622 MHz -64.22 dBm -51.22 de
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -42.82 dBm -29.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -49.79 dBm -36.79 db
7.000 GHz 9.000 GHz 1.000 MHz 8,76331 GHz -51,72 dBm -38.72 db
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LTE Band

5/10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectr [ spectrum k=
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 d8 Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequenc Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 514.80385 MHz -62.00 dém -40.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 786.05027 MHz -64.56 dBm -51.56 dB
£60.000 MHz 1.000 GHz 100.000 kHz 874.89510 MHz -64.19 dém -51.15 dé 860.000 MHz 1.000 GHz 100.000 kHz §80.06993 MHz -64.19 dém -51.19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.54953 GHz -42.66 dBm -20.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -43.62 dBm -30.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -49.76 dém -36.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -50.04 dBm -37.04 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.76881 GHz -51.76 dém -38.76 dB 7.000 GHz 9.000 GHz 1.000 MHz §.81730 GHz -51.45 dBm -38.45 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100,000 kHz 659.84383 MHz -64.74 dBm -51.74 dB
860.000 MHz 1.000 GHz 100.000 kHz 880.90909 MHz -64.15 dBm -51.15 de
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -43.69 dBm -30.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98125 GHz -49.77 dBm -36.77 db
7.000 GHz 9.000 GHz 1.000 MHz 8.74581 GHz -51.68 dBm -36.68 db
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0016
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note: Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.3 V.
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s=amranas. FCC RF Test Report Report No. : FG282002B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.28 6.09 6.38 PASS
Sporton International Inc. (Kunshan) Page Number : A169 of A226
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LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK
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Middle Channel / Full RB/ 16QAM
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Middle Channel / Full RB/ 64QAM
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26dB Bandwidth

Mode

LTE Band 66 : 26dB BW(MHz)

BW

20MHz

Mod.

QPSK 16QAM

Middle CH

19.02

19.18
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 X 16.08 dBm ndB down 19,021 MHz [ 1 1.741204 GHz 12.62 dBm ndB down 19,181 MHz
T1 1 7 -9.97 dBm nd8 26.00 dB T1 1 1.73549 GHz -11.97 d@m nd8 26.00 dB
T2 1 -9.44 dBm Q factor 913 T2 1 1.75457 GHz -11.73 dém Q factor 90.8
i T i T
)i ) TN e )i ) T e
Date: 7.5EP.2022 134834 Date: 7.SEP.2022 13.48.55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number

1 A171 of A226




saronas. FCC RF Test Report

Report No. : FG282002B

Occupied Bandwidth

Mode

LTE Band 66 : 99%0BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

17.86

17.86

Spectrum = Spectrum =
Ref Level 25.40 dom  Offset 5.40 db = RBW 300 kHz RefLavel 25.0 dom  Offset 5.40 dB e RBW 300 kHt
o Att 30dE SWT 18.5ps @ VBW 1MHz  Mode auto FFT e Att 30de SWT  188ps @ VBW 1 MH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 10k Max [@ 30k max
- mi[i] 16.06 dBm - mi[i] 14.89 dBm
208 ; Y 1.7522730 GHz 2048 o 1.7461990 GHz
Pt AP AN L i o f T o ianeen AT e
10 dam— : - L A Béeiar v y 17.862137862 MHz 10 dBm—t- (/.. et e oy AN A R B, s Y 17.862137862 MHz
{ \ \
0 dsm I‘ ‘ 0 dem L i
|
-10 ' i -10 i f
| | i ¥
20 20 f
- T 2 1 ‘
L I o .
Paiet L i ool pren 3 Mg Lo [ A VA o e
a0 -40
50 d -50 d
60 -60
7o d 70 di
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
ML 1 1.752273 GHz 16.06 dBm [ 1 1746158 GHz 12.33 dBm
T1 1 1.736049 GHz 11.41 dém 0ce Bw 17.B62 137862 MHz T1 1 1.736049 GHz 10.03 dém 0ce Bw 17.B62 137862 MHz
T2 1 1.7539111 GHz 11.27 dBm T2 1 1.7539111 GHz 11.10 dBm
it T it T
J1 )| UNRRRANRD e J1 )| LI
Date: 7.5EP.2022 134850 Date: 7.SEP.2022 13.48.12

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A172 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Ref Level 25.00 dém Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 Avgpwr @1 AvgPwr
imit Fheck PABS a | SPURIGIE CHBEKABS_ PABS
T ZU agm
0 EFE:IH SPURIOUS_| INE_ABS PAES f \ Line _{ FU?I‘T [s_Line_aBs ] PAES
10 dBm ! 10 dBm [’
|
ode #I \H 0ds fj |
-10 d8m J 10 dem——
SPURIOUS_LINE_ABS_ | n| !
-20 dem Z N -20 den
-30 dBm -30 dB
(Wit AN
/ / S | N 1Y s
-40 dBm e gern:
- i W ||[ e \ =y
E v -~ . A ey |
50 dem = -50 den
U PRI [ Rw—— e ~ et N—
-60 dBm 60 dB
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70863 GHz -30.69 dém 1.778 GHz 1,780 GHz 100.000 kHz 1.77978 GHz 22,53 dém -7.47 dB
1.709 GHz 1.710 GHz 20.000 kHz 171000 GHz “20.55 dBm -7.55 dB 1,780 GHz 1,781 GHz 20,000 kHz 1.76000 GHz -20,07 dém -7.07 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 22.40 dBm -7.60 dB 1761 GH2 1790 GHs 1,000 MHz 178131 CHs 33,60 dBm 20,60 dB
] J )il ]
L JL J

Date: 7 SEP 2022 11:51:02

Date: 7 SEP 2022 12:01:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.SEP.2022 11.57.41

Spectrum == | spectrum o
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PASS
Ihe _BPURIOUS_|INE_ABS PAES ine _$PURIO(IS_| INE_ABS_| PAES
PP ¥ Wy et
10 dém T 10 dBr ;
{ \ { \
ode ]‘ 0 dam |
-10 d8m J - -10 dj ‘
SPURIOUS_LINE_ABS_ { |L I
-20 dem: -20) T -
] ‘L"’"\\,.
-30 dBm E. 30dB o
W\l f,»-" T
e
-40 dBm -40 dBm k1
o |
Y W
50 dBm e 50 dem =Y
ey S N L e YRS IR arrire]
-60 dem 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70884 GHz ~19.60 dBm -6.50 dB 1.778 GHz 1,780 GHz 100.000 kHz 1.77952 GHz 15.18 dém -14.82 dB

1.703 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -27.34 dBm -14.34 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -26.49 dBm -13.49 dB

1.710 GHz 1.712 GHz 100.000 kHz 1.71098 GHz 14.70 dBm -15.30 dB 1761 GH2 1700 oHe 1,000 MH= 178100 GHz 17 56 dBm 456 dB

- = - e
Il ( )i ] T v

Date: 7. SEP 2022 12:08:22

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A173 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66/ 1

.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 25.00 dém Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

B rum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
imit ¢heck PASS n | SPURIGHE CHBIEKARS_
T ZU agm
20 niafrhm LPURIOUS_| INE_ABS PAES ! \ ine _f FUFI? bs_LINE_ABS_|
10 dBm | 10 dBm T
|
ode [ \l ode -
-10 d8m / ! -10 dBm ‘J
SPURIOUS_LINE_ABS_ l u f
-20 dem: -20 dBm
R
-30 dBm » a0 de
A A AL\
-40 dBm v W by
s0de Sl 50 M [,
-50 dem -50 den o
- R v ~J ST S R

-60 dBm -60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 170825 GHz -29.19 dém -16.19 dB 1.778 GHz 1,780 GHz 100.000 kHz 1.77977 GHz 21,88 dém -8.12 dB

1.709 GHz 1.710 GHz 20.000 kHz 171000 GHz -20.04 dBm -7.04 dB 1,780 GHz 1,781 GHz 20,000 kHz 1.76000 GHz -20,41 dém -7.41dB

1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 21.32 dBm -6.58 dB 1761 GH2 1790 GHs 1,000 MH= 178130 cHe 32,71 dBm 1071 dB

i ] ) e il ) [
L JL J

Date: 7 SEP 2022 11:52:22

Date: 7. SEP 2022 12:03:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum m
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltiﬁi;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PAES ine _$PURIO(IS_| INE_ABS_| PAES
'y - st g,
10 dBm * 10 d“'f
L L]
ode o dem
’ \ | |
-10 dBm i 10 dim l‘
SPURIOUS_LINE_ABS_ I l I
-20 dem -20 i
ot 1 l .
-30 dBm i e i
M"Nw _.u""‘/ ™ e
& dl I 1TY
-40 dam MW' -40 dBm T
o,
o e
50 dBm el 50 de B
B Lkl e LS I
-60 dBm 60 dB
70 dBm -70 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70882 GHz -21.88 dBm -8.68 di 1,778 GHz 1,780 GHz 100,000 kHz 1.77924 GHz 14,41 dém -15.58 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -29.26 dBm -16.26 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -27.60 dBm -14.60 dB
1.710 GHz 1.712 GHz 100.000 kHz 1,71042 GHz 12.92 dBm -16.08 dB 1761 GHz 1790 GHs 1,000 MHz 178102 GHs 22021 dBm 73108
T
n !

Il

Date: 7.SEP.2022 11:56:22

J

L L

Date: 7. SEP 2022 12:07:02

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 Al74 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

B rum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 7 SEP 2022 11:53:42

Date: 7 SEP 2022 12:04:22

@1 AvgPwr @1 fvgpur
imit ¢heck PABS | SPURIMIE CHBEK ABS_
T ZU agm
a0 niafrhm EPURIOUS_|LINE_ABS PAES ﬂ ine _f Fu?ﬂ? bs_LINE_ABS_|
|
10 dBm ; 10 dBm T -
[ v ||
-10 dem |‘ -10 dBm ‘K
SPURIOUS_LINE_ABS_ 1 !(
-20 dem 20 de {
-30 dBm a0 de
LT / \J*'\ \ )
- “inlfy,
40 dem 7 b0 dim
""ﬂj w ‘\M‘f R “\“'\u«
-50 dém el o0 d gy
DU I IR B o Jitgdrsarted \ e
-60 dBm a0 de A
7o dem 70 dem
start 1.7 GHz 3003 pts Stop 1.712 GHz | || Start 1.778 GHz 3009 pts Stop 179 i1z
S_p”ri““; EMiESinT; | | [ ‘ Spurious Emissions
Range Low Range Up RBW Fraguency Power Abs ALimit  Rongelow | Rangeup | RBW I Eramusney [ vowerabs | i
1,700 GHz 1.709 GHz 1.000 MHz 1.70851 GHz -33.28 dBm -20.28 dB 1,778 GHz 1,780 GHz 100,000 kHz 1.77977 GHz 20,82 dém -9.18 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -23.08 dBm -10.08 dB 1.780 GHz 1791 GHz 0,000 kHs T aoeh e e 21840
1.710 GHz 1.712 GHz 100,000 kHz 1.71022 GHz 20.40 dBm -0.60 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78142 GHz -35.28 dBm 22,26 dB
il I ] ~ v e
L JL J L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

B trum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 540 dB Mode Auto Sweep

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltiﬁi;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIO[IS_| INE_ABS | PAES
10 dBm 1 Y 10 darf‘ L
o / \
-10 dBm ( \1
SPURIOUS_LINE_ABS_ !
-20 dBm i
-30 dBm Wi W

-40 dBm -

T 40 dBm ] v
M UM'““N«N_
prr -
-50 d8m = -50 dBn e
%,....._.L.JW"‘"“"M s (ST S,
-60 dBm -60 dB
-70 dBm -70 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -25.23 dBm -12.23 dB 1,778 GHz 1,780 GHz 100,000 kHz 1.77950 GHz 13,38 dBm -16.62 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -30.90 dBm -17.90 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -31.01 dém -18.01 dB
1.710 GHz 1.712 GHz 100.000 kHz 1,71084 GHz 12.77 dBm -17.23 dB 1761 GHz 1,790 aHz 1,000 MHz 1.78105 GHz ~54.36 dBm ~11.36 dB
i T ~ y
L JL J

Date: 7.SEP.2022 11:55.02

Date: 7 SEP 2022 12:05:42

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A175 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum ué.‘ Spectrum I:I‘_’::I
Ref Level 25.00 dBm  Offset G40 dB Mode Auto Sweep Ref Level 25.00 dbm  Offset 5.40 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
imit §heck DABS ” | SPURIGIE GHEEKABS_ T PAES
T ZU agm
a0 EFE:IH SPURIOUS_| INE_ABS PAES { ! ine _$PURIOUS_JINE_ABS | PAES
10 dBm 10 dBm |
ods ]{ | 0B \‘
-10 d8m \ -10 dBm j
SPURIOUS_LINE_ABS_ l &] J
-20 dem ] -20 dem I
_ o \
- F, A ICAAPN | AN A N \
-40 dem ,,H' n W 40 dBm - R it
- / o | /’ \ \"“"—v&m.u‘f \‘\
50 dem v -50 den
I A R it 50 o
-60 dBm 60 dB
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALi Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170507 GHz -33.44 dBm -20.44 dB 1.777 GHz 1,780 GHz 100,000 kHz 1.77976 GHz 22.87 dém ~7.13 de
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -18.38 dBm -5.38 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -17.26 dém -4.26 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 22.30 dBm -7.70 dB 1781 aHe 1700 oHe 1,000 MH= 178103 oHe ~34.87 dbm o187 dB
Il ] ] vv :
L JL J

Date: 7 SEP 2022 12:11:03

Date: 7. SEP 2022 12:21:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum I:I‘_’::I
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES ine _$PURIOUS_| INE_ABS_| PAES
10 dBm - orm R
[ .. \
-10 d8m / \ -10 dem ’,
SPURIOUS_LINE_ABS_ I 'L
-20 dem _20 dBnr .
i) ‘ l T
-30 dBm - - -30 dBy me
"MW L ¥ i, ot
» i
~40 dém P 40 dBm il M#H“L&'M
O L 50 dB Y ddpuapl o
z -50 dBn e
-60 dem 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emizsions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70864 GHz ~19.25 dBm -6.25 dB 1.777 GHz 1,780 GHz 100.000 kHz 1.77750 GHz 11.3% dém -18.61 dB
1.703 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -30.82 dBm -17.82 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -28.82 dBm -15.82 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71194 GHz 11.10 dBm -18.00 dB 1761 GH2 1790 GHs 1,000 MH= 178116 GHz 21737 dBm 437 dB
1 J )il ]
L JL J

Date: 7.SEP.2022 12:.17.42

Date: 7. SEP 2022 12:28:23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A176 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1

RB

Spectrum ué.‘ Spectrum I:I‘_’::I
Ref Level 25.00 dBm  Offset G40 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.40 de Mode Auto Swesp
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
imit §heck DABS . | SPURIGIE GHEEKAES_ T PAES
T ] I
0 niafrhm SPURIOUS_| INE_ABS PAES { ine _ Fumous_h\«t_ms_ PAES
10 dBm J 10 dBm \
ods i 0ds f' i
-10 dBm \ -10 dem !
SPURIOUS_LINE_ABS_ l M Ai l
-20 dem j \ -20 den H
-30 dBm a0 de | \
o v AR
il [ “NIL / N"Mfr‘\ﬂ’\ ATAN A et i | il
-40 dBm o 40 dfm L P
P g™ / ~ 1y
50 dem: 7 -50 derr
) U Py 50 T P
-60 dBm 60 dB
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170886 GHz -31.18 dBm -18.13 dB 1.777 GHz 1,780 GHz 100,000 kHz 1.77975 GHz 22.35 dém ~7.65 dB
1.709 GHz 1710 GHz 30.000 kHz 171000 GHz -18.24 dBm -5.24.dB 1,780 GHz 1,781 GHz 30,000 kHz 1.76000 GHz -17.57 dém -4.57 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71021 GHz 21.75 dBm -8.25 dB 1781 aHe 1700 oHe 1,000 MH= 178120 cHe 32,20 dBm T19.20 4B
] J ] vv -
L JL J

Date: 7 SEP 2022 121223

Date: 7. SEP 2022 12:23:03

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

Date: 7.SEP.2022 12:16:22

Date: 7. SEP 2022 12:27:03

Spectrum = Spectrum I:I‘_’::I
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltiﬁi;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dem N Thbeld o Y
|
/ i1 \
-10 dem ‘{ -10 dem \‘
SPURIOUS_LINE_ABS_ | 1
-20 dem T -20 derr
i | [ ™l
-30 dBm e 30ds v -
ot ,...nJ B J o]
-40 dam act ] 40 dl ‘W‘M\h i
e o I
s he! 8 Mg
50 dg ey -50 dBm Py s r—
-0 dBm 60 dB
70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70869 GHz -22.17 dBm -9.17 d& 1,777 GHz 1,780 GHz 100,000 kHz 1.77832 GHz 10.34 dém -19.56 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -32.79 dBm -19.79 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -30.75 dBm -17.75 dB
1,710 GHz 1.713 GHz 100,000 kHz 171098 GHz 10.15 dBm -19.85 dB 1761 GH2 1790 GHs 1,000 MH= 178103 CHs 19 60 dBm 680 B
1 J il ]
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number

1 A177 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 25.00 dém Offset 540 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvoPwr @1 AvgPwr
20 n!}""" ¢heck PASS N _bU#UKim;bmiﬂuk.F-ﬂb_ - PABS
[he _bPURTOUS_J INE_ABS ABS [ ine _; FURIDUS_LI‘YI:_ADS_ PABS
10 dém ( 10 dem \
ods I ] 0B i
-10 dem "‘ -10 dém t
SPURIOUS_LINE_ABS_ i f l
-20 dem ¥ -20 dem f
\
-30 dBm / H 30 ds j b
[ | WN AN
40 dorm At et e M...\w =
J W, W
o / ol / \ LN
-50 dem 50 dem
e 7 e N T ]
-0 dBm 60 dB
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
| —Range Love Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70508 GHz -35.34 dém -22.34 dB 1.777 GHz 1,780 GHz 100.000 kHz 1.77978 GHz 21.09 dém -8.91 dB
1.709 GHz 1.710 GHz 30.000 kHz 171000 GHz “20.65 dBm -7.65 dB 1,780 GHz 1,781 GHz 30,000 kHz 1.76000 GHz -18.66 dém -6.66 dB
1.710 GHz 1.713 GHz 100,000 kHz 171024 GHz 20.68 dBm -9.32 dB 1781 GHz 1700 oHe 1,000 MH= 178117 oHe -33.53 dBm 20,53 dB
] J ] vv -
L JL J
Dete: 7.8EP.2022 121343 Date: 7.SEP.2022 12:24:23
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum I:I‘_’::I
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&iﬁi:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dém ‘ A \ :m - v\
ode ,l’ \\ d8
-10 dem i -10 dem \‘
SPURIOUS_LINE_ABS_ \
-20 dem -20 derr
-30 dB FEpTEL 30ds l Wﬂumm
' | st * ' T MM"’%
-40 dBm 2o -40 dBm L. Mo
o i R
P i
-50 dom - 50 der )
VSO SR e
-0 dBm 60 dB
70 dBm -70 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.708%9 GHz -25.96 dBm -12.96 dB 1,777 GHz 1,780 GHz 100,000 kHz 1.77764 GHz 9,37 dBm -20.63 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -34.34 dBm -21.34 dB 1.780 GHz 1.781 GHz 30.000 kHz 1.78000 GHz -33.17 dBm -20.17 dB
1,710 GHz 1.713 GHz 100,000 kHz 171254 GHz 9,06 dBm -20.94 dB 1781 GHz 1700 oHe 1,000 MH= 178136 cHe 22,01 dBm Co01dB

I y

Date: 7.SEP.2022 121503

L L

Date: 7. SEP 2022 12:25:43

T
J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A178 of A226



SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 7 SEP 2022 12:31:04

L L

Date: 7 SEP 2022 12:41:44

@1 AvoPwr @1 AvgPwr
imit §heck PABS » | SPURIGHE CHEIEKABS_ A PAES

T ZU agm
0 niafrhm SPURIOUS_| INE_ABS PAES / ine _$PURIOUS_| INE_ABS_| \ PAES
10 dém 10 dem \
) |

\ i1
-10 dem -10 dém i
SPURIOUS_LINE_ABS_ Lr"“ 'M
-20 dem / ,i -20 de ﬂ! \
-30 dBm 'P\'\ o J‘]\ .30 dB ’/\v_‘
M f Ny AM’ \
; P peoeritha / 4 L\ AYL ¥ I bni, Lt
40 dm . o + OB Py
- 50 dB ]
Ly B ] -

-0 dBm 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70163 GHz -31.90 dém -18.90 dB 1.775 GHz 1,780 GHz 100.000 kHz 1.77967 GHz 22,48 dém -7.52 dB

1.709 GHz 1.710 GHz 50.000 kHz 171000 GHz -17.85 dBm -4.65 dB 1,780 GHz 1,781 GHz 50,000 kHz 1.76000 GHz -17,03 dém -4.03 dB

1.710 GHz 1.715 GHz 100,000 kHz 171033 GHz 22.22 dBm -7.79 dB 1781 GHz 1790 GHs 1,000 MH= 178101 cHe 32,22 dBm 1022 dB

—
i ] CIRNIRNED e il ! 0o

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Si

rum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 540 dB Mode Auto Sweep

Spectrum

Ref Level 25.00 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 7.SEP.2022 12:37.43

Date: 7. SEP 2022 12:48:24

@1 AvgPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltiﬁi;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PABS Line _$PURIOUS_| INE_ABS | PAES
10 dBm - w e e weree, 2o S v
| \
ode .\ 4B !
-10 dBm [ { 10 denm L
SPURIOUS_LINE_ABS_ i \ k
-20 dem 20 dBrr 0
) | PR A
-30 dBm resntebe pe j 30 d8 LY i e
Ww psamemar’ e ' ™
49 dBm -40 dém LW ety
-50 dBm -50 dem
-60 dBm -60 dB
-70 dBm -70 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -21.84 dBm -6.64 dB 1.775 GHz 1,780 GHz 100,000 kHz 1.77732 GHz 9.57 dém -20.43 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -29.29 dBm -16.29 dB 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -28.41 dém -15.41 dB
1.710 GHz 1.715 GHz 100.000 kHz 1,71054 GHz .89 dBm -21.11 dB 1761 GHz 1,790 aHz 1,000 MHz 1.78113 GHz Z19.14 dBm ~6.14 dB
i T ~ y
L JL J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A179 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

B trum

Ref Level 25.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr
imit Gheck PABS . | SPURIGHIE GHBEKABS_ -
T ZU agm H
a0 EFE:IH SPURIOUS_| INE_ABS PAES [ | ine _$PURIOUS_J INE_ABS || |
10 dem 10 dam -
. J o ] !
-10 dem -10 dBm / k[
SPURIOUS_LINE_ABS_
-20 dem / -20 der h/Ml i
.30 da .30 dB il J \
i, BRI AR
a0 o i berd [ | b iy, I
r "ﬂ\ MWW / ] T m\% iy -n”\
|l L f‘
50 dan 50 denr ‘ .
e el N
-60 dBm 60 dB
70 dém -70 derm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170159 GHz -31.30 dim -18.30 dB 1.775 GHz 1,780 GHz 100,000 kHz 1.77963 GHz 22.13 dém ~7.87 dB
1.709 GHz 1710 GHz 50.000 kHz 171000 GHz -17.43 dBm -4.43 dB 1,780 GHz 1,781 GHz 50,000 kHz 1.76000 GHz -16,93 dém -3.93 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71031 GHz 21.61 dBm -8.39 dB 1761 cHe 1700 oHe 1,000 MH= 178100 GHz 231,00 dBm ~18.00dB
]—' ) ] i 1 ™)
L JL J

Date: 7 SEP 2022 12:32:24

Date: 7 SEP 2022 12:43:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 7.SEP.2022 12:36:24

B trum m
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&im:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dém 10 dBm
ol oy R s mw\\l Pt pemfritnngit Pttt ey
ocn ] af o
-10 d8m ( E 10 dem \
SPURIOUS_LINE_ABS_ ( | ]
-20 dém i |20 e
30 dBm L . Il‘ — \l
[ gt BT B s
MMMW e,
40 dBm e 40 dBm iy
it To—
-50 dgm -50 den
-60 dm 60 dB
-70 dBm -70 dém
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70848 GHz -23.90 dBm -10.50 dB 1,775 GHz 1,780 GHz 100,000 kHz 1.77771 GHz 8,10 dBm -21.90 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -30.94 dBm -17.94 dB 1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -30.41 dBm -17.41 dB
1.710 GHz 1.715 GHz 100,000 kHz 171228 GHz 7.69 dBm -22.31 dB 1761 GHz 1790 GHs 1,000 MHz 178126 CHs 2178 dBm 878 B
| ' = ,
L JL J

Date: 7. SEP 2022 12:47:04

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A180 of A226




s=amranas. FCC RF Test Report Report No. : FG282002B

LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

pec

m ué.‘ B trum

Ref Level 25.00 dBm  Offset 540 d@ Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 de Mode Auto Swesp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr

0 n!a""" Fheck PABS - | SPURIGIE CHEEKA55_ -
e _HPURIOUS_|INE_ABS PASS i ine _§PURIOUS_J INE_ABS_|| |

10 dBm T 10 dem "
|

o I . ]

-10 d8m J L'-.' -10 dBm . L

SPURIOUS_LINE_ABS_ | '\,‘ J"\\l

-20 dém 4 3

=30 dBm

T A
- \

7 i
f"‘uL / N J 4
40 dam- »kﬂ.l.u sl / wk\ L - \Uﬂ\ —g\d\,du.-.\ ' " Hta, N
71 g wm— A | s "~ A
50 dagh e 50 db s / \
\ 50 der -
0 degh o — g A
-60 dBm -60 dB
-70 dBm -70 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  au Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70174 GHz -34.75 dBm -21.75 dB 1,775 GHz 1,780 GHz 100,000 kHz 1.77964 GHz 21,26 dém -8.74 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -18.82 dBm -5.62 dB 1.780 GHz 1,781 GHz 50,000 kHz 1.78001 GHz -17.95 dBm -4.95 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71033 GHz 20.72 dBm -9.28 db 1761 GHz 1,790 GHz 1,000 MHz 1.78112 GHz -36.53 dBm -53.53 dB
il ) ) e il | i
L JL J

Date: 7.SEP 2022 12:33:44 Date: 7.SEP 2022 12:44:24

Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 trum m
Ref Level 25.00 dBm  Offset 540 d Mode Auto Sweep Ref Level 25.00 dém  Offset 540 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
20 n!}""" ¢heck PAES ,;Jlékim»hltim;kéaa, paks
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dBm 10 dBm
s ‘ﬂv‘L\ !Wv\-.-"‘-‘wﬁl' Lt
4 / o 1
0
[ ! ﬂ |
-10 d8m 10 dem |
SPURIOUS_LINE_ABS_ / 1 ]
-20 dem ‘J 20 dBrr 7
-30 dBm g L 30 dB L -
g IS
<40 dem Lpap s j -40 dBm L Mw' R
e R—
-50 d8m -50 dBn
-60 dem -60 dB
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70867 GHz -26.93 dBm -13.93 dB 1,775 GHz 1,780 GHz 100,000 kHz 1.77860 GHz 7.37 dém -22.63 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -32.25 dBm -19.25 dB 1.760 GHz 1,781 GHz 50.000 kHz 1.78000 GHz -31.47 dém -18.47 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71451 GHz 6.73 dBm -23.27 dB 1761 GH2 1790 GHs 1,000 MHz 178139 GHs 25 66 dBm 1286 B
i Y ~ 3
L JL J
Date; 7.SEP.2022 12:35.04 Date: 7.SEP.2022 12:45:44
Sporton International Inc. (Kunshan) Page Number 1 A181 of A226

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AFZZ1316UG



SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 10MHz / QP

SK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Date: 7 SEP 2022 12:51:05

Spectrum ué.‘ Spectrum I:I‘_’::I
Ref Level 25.00 dBm  Offset 5,40 d2 Mode Auto Swesp Ref Level 25.00 dBm  Offset 5.40 d Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
imit ¢heck PASS " | SPURIGHE CHBIEKARS_ PAES "
0 niaﬁm SPURIOUS_| INE_ABS ABS H 2V %e _§purious_|INE_ABS | PAES ‘I\‘
10 dém ( \ 10 dem l
- | v ;J
! \ ] \A
-10 dBm —h -10 dém 7N
| SPURIOUS_ LINE_ABS_ 3 i \
-20 dem - -20 derr o
-30 dBm ‘\4 a0 de . ﬂ
r
el L ﬂbfh LR Wi AL \
= JVT, b wit { =
WWM_MJ A ,/\ LA WA e A\ J ol “\%W -
A v 50 den ——
-50 dBm 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious EMissiﬂfIE | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -32.04 dBm -19.04 dB 1.770 GHz 1,780 GHz 100,000 kHz 1.77941 GHz 22.40 dém ~7.60 dB
1.709 GHz 1710 GHz 100,000 kHz 170955 GHz “20.43 dBm -7.43 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.78001 GHz -19,93 dém -6.93 dB
1,710 GHz 1.720 GHz 100,000 kHz 1.71058 GHz 22.08 dBm -7.02 dB 1781 aHe 1700 oHe 1,000 MH= 178102 cHe 32,43 dBm 1048 B
T -

L L

Date: 7. SEP 2022 13:01:46

T
J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum == | spectrum o
Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep Ref Level 25.00 dBm  Offset 540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 n!}""" Gheck PASS ,;Jlékim»hl&iﬁi:wab, PABS
Ihe _BPURIOUS_|INE_ABS PAES Line _$PURIOUS_| INE_ABS | PAES
10 dBm 10 dBm
e st e st N g P iy T e s T W, P WMmWW\
ode { \ ols |
-10 d8m ‘ \ -10 dem ‘
| SPURIOUS_LINE_ABS_ ( \ ’
-20 dgm ‘[ T -20 derr
gy | | 1 \4\ e
-0 dbim ' sk ] W10 0o B e T T
) f - g T —
-40 dBm -40 dBm
-50 d8m -50 dBn
-60 dem 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPoweraAbs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70871 GHz ~24.00 dBm -11.00 dB 1.770 GHz 1,780 GHz 100.000 kHz 1.77559 GHz 6.21 dém -23.79 dB
1.703 GHz 1.710 GHz 100,000 kHz 1.70999 GHz -32.08 dBm -19.08 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -30.65 dBm -17.65 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71008 GHz 5.86 dBm -24.14 dB 1761 GH2 1700 oHe 1,000 MH= 178180 GHz 22307 dBm Zi0.07 B
- = - e
1 q 1) we

Date: 7.SEP.2022 12:57.45

L L

Date: 7. SEP 2022 13:08:25

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A182 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 10MHz / 16QAM

Spectrum ué.’ Spectrum I:I‘_’::t
Ref Level 25.00 dbm  Offset 5.40 d3 Mode Auto Sweep Ref Level 25.00 dBm  Offset 5.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvoPwr @1 AvgPwr
imit ¢heck PASS » L SPURIRIE CHBEKABS_
T ZU agm
o ”hfr"m SPURIOUS_| INE_ABS PABS (\ ine _EPURIOUS_|INE_ABS
10 dem: \l 10 dBm:
ods ‘ ) 0B
-10 dem B h’l -10 dBm
| SPURIOUS_LINE_ABS_ i ]“.\
-20 dém ".b -20 dem
i
-30 dBm - ‘ 30 de 1
-40 dBm iad | '/ L J"\\| I\\N ﬂ' ﬂt- e -UH\ ﬂ]
\ Lj /
J_‘.,.«J-W sl MV\«:J b m‘I\/‘J b J Lo o i |
bl i 50 dem r]
-0 dBm 60 dB
70 dam 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious E'“iSSiﬂ'I‘g | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Range low | Rangeup | RBW | Frequency | __Powerabs | Atimit
1.700 GHz 1.709 GHz 1.000 MHz 170899 GHz -34.72 dBm -21.72 dB 1.770 GHz 1,780 GHz 100,000 kHz 1.77941 GHz 21.84 dém -B.16 dB
1.709 GHz 1710 GHz 100,000 kHz 170955 GHz -20.83 dBm -7.53 dB 1,780 GHz 1,781 GHz 100,000 kHz 1.76000 GHz -20,12 dém -7.12.dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71060 GHz 21.41 dBm -8.59 dB 1761 GH2 1790 GHs 1,000 MH= 178103 cHe 23460 dBm 2160 4B
]—r 1 ™ m T
L JL J
Date: 7.5EP.2022 125225 Date: 7 SEP 2022 13:03:06
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spectrum I:I‘_’::t
Ref Level 25.00 dBm  Offset &40 dg Mode Auto Sweep Ref Level 25.00 dbm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
imit ¢theck PASS ,;Jlékim»hluﬁi:krﬁab, PABS
o nhﬁm SPURIOUS_| INE_ABS PARS Line _$PURIOUS_| INE_ABS | PAES
10 dem 10 d2m
ot R (R B T
o ds e s g ety Um o ]
-10 dem ‘{ \ -10 dem \
| SPURIOUS_LINE_ARS_ | \ l
-20 dem J 1 30 der
| ]
v
-30 dBm A oS f-LD,m P ¥ -
Lu) \'MJ N -
40 dBm 40 dBm
-50 dém -50 dBm
-60 dem: 60 dB
70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 1.70822 GHz ~26.21 dBm -13.21 dB 1.770 GHz 1,780 GHz 100.000 kHz 1.77327 GHz 5.29 dém -24.71 dB
1.703 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -34.57 dBm -21.57 dB 1.760 GHz 1,781 GHz 100.000 kHz 1.78001 GHz -32.95 dém -19.95 dB
1,710 GHz 1.720 GHz 100,000 kHz 171427 GHz 5.09 dém -24.91 dB 1761 GH2 1790 GHs 1,000 MH= 178101 coHe 2t 08 dBm Zi2.08 dB
)i J il T
L JL J
Date: 7.SEP.2022 125625 Date: 7 SEP. 2022 13:07-06

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A183 of A226




SPORTON LAB.

FCC RF Test Report

Report No. : FG282002B

LTE Band 66 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 25.00 dém Offset 540 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spectrum

Ref Level 25.00 dérm  Offset 540 d&

SGL Count 100/100

Mode Auto Swesp

@1 AvgPwr

20 ”hlm" ¢heck PABS _jﬁgkimmmmuk;’-:b_ .
e _BPURIOUS_|INE_ABS PAES ('\ ine _$PURIOUS_|LINE_ABS_| ”
10 dem: 10 dBm: T
-10 d8m —h -10 dBm HL}JJ \
| SPURIOUS_LINE_ABS_ |f W / L
20 dam . . -20 den ‘/‘,"
-30 dBm 1l Ll .30 dB 4 L \

V) la

i i

\ 4
\JW

Date: 7 SEP 2022 12:53:45

Date: 7. SEP 2022 13:04:25

40 dem +— | f
- - L Fﬁ‘" i -~
M—wwﬂw fem) \‘-’\ LSy W \“'r\J *"\f“v'"’“‘ﬂu"\r/‘ J e WM%*WM
-50 dem: —
-60 dBm -60 dB
-70 dBm -70 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emi;sinrll; | | [ I Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
1,700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -34.55 dBm -21.55 dB 1,770 GHz 1,780 GHz 100,000 kHz 1.77942 GHz 20,89 dém -9.11 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -20.44 dBm -7.44 dB 1.780 GHz 1,781 GHz 100.000 kHz 1.78001 GHz -21.55 dBm -8.55 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71058 GHz 20.53 dBm -9.47 dB 1761 GHz 1,790 GHz 1,000 MHz 1.78129 GHz -36.41 dBm -53.41 dB
i ) L _J il ]
L JL J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum I:I‘_’::t
Ref Level 25.00 dBm  Offset &40 dg Mode Auto Sweep Ref Level 25.00 dbm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
imit ¢theck PASS ,;Jlékim»hluﬁi:krﬁab, PABS
0 nhﬁm LPURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS | PABS
10 dBm 10 dBm
ods {r—ﬂ(\(d\ﬂ\uﬂﬂ-\“’"\o\_/v terere it Aw,\\,ww.,_.\,d\ a PSRN A e e A ‘WW]\
-10 d8m -10 dem 1
| SPURIOUS_LINE_ABS_ ‘ \ l
-20 dam R \ -20 dBrr \L
-30 dBm o B »
" J FL L T
' o v [ty
—— J . E—
dBm —— -40 dBm i
-50 d8m -50 dBm
-60 dem 60 dB
-70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz ~30.05 dBm -17.05 dB 1.770 GHz 1,780 GHz 100.000 kHz 1.77416 GHz 4.15 dBém -25.85 dB
1.703 GHz 1.710 GHz 100,000 kHz 1.71000 GHz -36.00 dBm -23.00 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78000 GHz -35.37 dBm -22.37 dB
1.710 GHz 1.720 GHz 100.000 kHz 171491 GHz 3.84 dBm -26.16 dB 1761 GH2 1790 GHs 1.000 MHz 178149 GHz 220 14 dBm 1614 dB
)i J il T
L JL J

Date: 7.SEP.2022 12:55.05

Date: 7. SEP 2022 13:05:46

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ1316UG

Page Number 1 A184 of A226






